

Calming the acid: Pharmacotherapeutic approaches to gastro-oesophageal reflux disorder

W Cordier 

Department of Pharmacology, School of Medicine, Faculty of Health Sciences, University of Pretoria, South Africa

Corresponding author, email: werner.cordier@up.ac.za

Abstract

Gastro-oesophageal reflux disease (GORD) is a chronic disorder where gastric contents, inclusive of gastric acid, pepsin and foodstuff, enter the oesophagus which leads to irritation and potential erosion. While refluxate regurgitation is a physiological process, pathophysiological levels of reflux may manifest as heartburn, regurgitation, and non-cardiac chest pain. Management should be approached from a non-pharmacotherapeutic vantage, where pharmacotherapy is included where justified to support treatment outcomes. In this review, the broad medication classes used for GORD treatment in South Africa are discussed, including the first-line proton pump inhibitors, histamine-2-receptor antagonists, antacids, and alginate-based treatments.

Keywords: antacid; alginate; gastro-oesophageal reflux disease; H2-receptor antagonist; proton pump inhibitor

© Authors

<https://doi.org/10.36303/SAPJ.3551>

Introduction

Refluxate regurgitation, where gastric content moves into the oesophagus and oral cavity, is a natural physiological process that occurs throughout the day, however, does not necessarily incur pathological implications.¹ However, when frequency increases or removal from the oesophagus is not adequate, gastro-oesophageal reflux disease (GORD) may occur.¹⁻⁴ GORD is generally classified as either erosive oesophagitis or non-erosive oesophagitis, or may include premalignant Barrett's oesophagus.^{1,5,6} Erosion is thus not necessarily present in all cases, which leaves non-erosive oesophagitis as the more commonly found presentation.^{1-4,6} Symptomatically, GORD may present as per Table I.

Table I: Symptoms of gastro-oesophageal reflux disease ¹⁻⁷	
Typical symptoms	
Burning sensation in the chest and oral cavity	
Refluxate regurgitation	
Non-cardiac chest pain and discomfort	
Extraoesophageal symptoms	
Ear, nose and throat symptoms, such as asthma, sore throat, wheezing, pharyngitis, and sinusitis	
Tooth erosion	
Alarm symptoms	
Dysphagia and odynophagia	
Vomiting, including potential haematemesis	
Unexplained weight loss	
Iron-deficiency anaemia	

A global prevalence systematic review by Nirwan et al. highlighted an overall GORD burden of 13.98%.⁸ From the limited data

available from Africa ($n = 2$) in their study, no prevalence could be determined, though other regions ranged from 12.88% (Latin America and The Caribbean) to 19.55% (North America).⁸ Li et al. reported in their systematic review an incidence of 4 524.95 per 100 000 population in sub-Saharan Africa.⁹ As such, GORD levels remain notable across the globe. GORD, as a chronic lifestyle disorder, is increasing and has significant impact on the quality of life of individuals. As such a common disorder, pharmacotherapeutic approaches have been well described and are, in general, not a cost-intensive management. However, it does not undermine the importance of non-pharmacotherapeutic approaches that should underpin health considerations.

Pathophysiology

GORD is a multifactorial disease, and thus various factors may contribute to its pathological development. Most commonly, loss of the anti-reflux barrier results in GORD, where the combined structural properties of the lower oesophageal sphincter, diaphragmatic crural sling, phreno-oesophageal ligament, angle of His, and intra-abdominal oesophageal length cannot prevent regurgitation.^{6,10} As such, sphincter relaxation due to transient postprandial relaxation or due to lower oesophageal sphincter dysfunction promotes regurgitation of refluxate into the oesophagus.^{1,2,4,6,11} Meal-induced lower oesophageal sphincter relaxation invariably contributes to a high acid burden within the oesophagus.^{2,4} Increased abdominal pressure, hiatal hernias and delayed gastric emptying further contributes to reflux, as well as a supine position, thus potentiating the release of contents into the oesophagus.^{2,4,11}

The refluxate contains a variety of potential irritants and eroding factors, such as gastric acid, pepsin, bile and biliary acids, pancreatic enzymes, and duodenal contents which may result in acidic or enzymatic oesophageal erosion and irritation.^{12,13} The acid

pocket that forms post-meals is a challenge in GORD, particularly when coupled to reflux barrier dysfunction.¹³ Furthermore, should the oesophagus not adequately clear contents, it contributes to localised damage.^{2,4,6} Oesophageal mucosal health further determines the susceptibility of the lining to such damage.²

Risk factors

Various factors, ranging from the person and the environment, may predispose one to GORD, though it's important to acknowledge the multifactorial nature of the disease² which includes modifiable and non-modifiable factors.^{1,5} Non-modifiable factors include advanced age, sex, genetics and anatomical concerns (e.g. hiatus hernias).^{1,2,6} Increased body weight and adiposity, diet (including caffeinated drinks, alcohol, aerated drinks, acidic foods such as citrus and tomatoes, and chocolates), smoking and certain medication (such as certain nonsteroidal anti-inflammatory drugs, anticholinergics and antibiotics) are modifiable risk factors that increase the risk to develop GORD.^{1,2,4,6}

Non-pharmacotherapeutic approaches

Lifestyle modifications are considered an important first step in resolving GORD, however, some contention is noted of their efficacy, given limited trial data.^{2,4,10} Given the multifactorial nature of GORD, lifestyle changes are a cost-effective strategy to mitigate some of the underlying risk factors.⁴ Alteration to diet and eating patterns allows for lower production of acid or disruption of the stomach contents, thus also reducing the potential for regurgitation or the acidity of refluxate.^{2,4} These changes may include eating smaller, but more frequent meals; not eating within two hours of sleeping; and eliminating or reducing intake of GORD-sensitising foods and drinks, such as caffeinated or aerated drinks and acidic foods.^{2,4} Postural alterations after eating, such as not reclining after meals or elevating the head while sleeping reduce potential refluxate regurgitation.^{2,4} Smoking cessation and decreasing body weight if obese may also reduce the prevalence of GORD.^{2,4} Under certain circumstances, such as the continued worsening of GORD, inefficacy of pharmacotherapy, high adverse effects burden or additional comorbidities or complexities may justify a surgical treatment, such as surgical funduplications.^{1,3,4,14}

Pharmacotherapeutic approaches

Pharmacotherapeutic management to GORD aims to reduce refluxate regurgitation and the acidity of the gastric contents, which in turn reduces the presence of irritants in the oesophagus and the severity of damage they may cause. Symptomatic severity and associated factors help designate the most appropriate treatment. Importantly, given potential overuse of pharmacotherapy, rationale clinical decision-making is needed to ensure that lifestyle changes underpin supportive pharmacotherapeutic use as needed.¹⁵

Proton pump inhibitor

Proton pump inhibitors (PPIs) are considered the primary pharmacotherapeutic option for GORD as they reduce the acidity of the gastric contents, thus mitigating their erosive and irritant properties.^{10,15} PPIs are prodrugs which require bioactivation via protonation in the gastric parietal cell secretory canaliculi.⁶ PPIs bind covalently and irreversibly to the gastric proton pump (H⁺-K⁺-ATPase), thus potently reducing acid secretion over an extended period of time, regardless of their short biological half-life.^{6,15} Given the regeneration of proton pumps, continuous administration is needed to maintain efficacy during the active stages of the disease administration.⁶ Given the need for an acidic environment, it rationalises their administration between 30 to 60 minutes prior to meals to ensure sufficient gastric acid production occurs.⁶ Furthermore, as *de novo* synthesis of proton pumps occurs to a greater degree with overnight fasting, it supports recommendations for morning administration.⁶

A list of commonly prescribed PPIs is provided in Table II. PPIs should be prescribed at the lowest recommended dose and duration, with regular review to avoid overuse.¹⁶ Given its potential for overuse or irrational prescription, use should also be considered cautiously or avoided in cases where isolated throat symptoms, undifferentiated or isolated gastrointestinal symptoms that are unlikely to be associated with GORD.^{15,17,18} For less complex or severe cases of GORD, short-term therapy of four to eight weeks is considered, while longer treatments are considered with higher severity (such as erosive oesophagitis at a Los Angeles classification of Grade C and D).^{15,17} Refractory GORD is defined when non-responsive or partial response to PPIs

Table II: Proton pump inhibitors available in South Africa (as obtained from mobiMIMS¹⁹)

Proton pump inhibitor	Examples	Formulations	Available dose
Omeprazole	Lokit, Losec, Omez, Omiflux, Probitor, Rapacid, Sandoz Omeprazole	Capsules	10 mg, 20 mg, 40 mg
Lansoprazole	Adco-Roznal, Burnloc, Conoran, Lancap, Lasoloc, Lansoprazole Unicorn, Roznal OTC	Capsules	15 mg, 20, mg 30 mg, 40 mg
Dexlansoprazole	Dexilant	Capsules	30 mg, 60 mg
Esemoprazole	Esomeprazole Cipla, Fluxtrin, Fluxtrin OTC, Nexiam, Nexipraz, Nexomep, Truloc, Trusfluks	Tablets	20 mg, 40 mg
Pantoprazole	Pantocid, Pantoloc, Pantor, Pentoz, Peploc, Peploc OTC, Prazoloc, Prazoloc OTC, Praztek, Topzole	Tablets	20 mg, 40 mg
Rabeprazole	Rabemed, Ulcopraz	Tablets	10 mg, 20 mg

is observed after eight weeks of treatment,⁷ which may justify approaching alternative management formats, such as surgery subject to diagnosis.^{3,4,14}

Due to the potential for rebound acid hypersecretion, weaning off is recommended during deprescribing to avoid unnecessary complications.^{6,17} Patients should be advised that an initial resurgence of symptoms may not suggest GORD itself, but rather a transient acid hypersecretion that should resolve.¹⁵ To support deprescribing, PPI dose tapering can be done or transitioned to as-needed, or alternative treatment can be used, such as H₂-receptor antagonists or alginates.^{15,17} However, contention remains about how much or whether such replacements may reduce deprescribing-related effects, such as reoccurrence of GORD.¹⁸

Although PPIs are generally tolerated well in the short term, some adverse effects may occur, including abdominal pain, diarrhoea, dizziness, headaches and nausea.^{6,15,17} Less common side-effects may include mineral imbalances (such as hypomagnesaemia, hypokalaemia and hypocalcaemia), potential for enteric bacterial infections (e.g. *Clostridium difficile*), rebound acid hypersecretion, nutrient malabsorption, and bone density concerns,^{6,15,17} though many of these are considered with chronic use or have associated confounding factors complicating their causality.^{6,10,15,17} Some concerns have also been raised regarding potential cardiovascular and gastric cancer associations with chronic use.⁶

H₂-receptor antagonists

Histamine (H)-2 receptor antagonists can be considered as an alternative or adjunct to PPIs when symptoms are mild or intermittent.^{16,20} H₂-receptor antagonists selectively and reversibly inhibit H₂ receptors on gastric parietal cells, thus reducing the secretion of gastric acid into the gastric lumen.^{21,20} In South Africa, cimetidine is the H₂-receptor antagonist of choice following the removal of ranitidine due to concerns of carcinogenic contaminants.^{22,23} Cimetidine is available as tablets (200 or 400 mg; Bio Cimetidine, Lenamet OTC) or an intravenous/intramuscular injectable (200 mg/2 mL; Pharma-Q Cimetidine).¹⁹ Tablet administrations are taken with meals, typically as 400 mg four times per day for four to eight weeks (with a maximum dose of 2.4 g per day) for Bio Cimetidine, or three times daily for a maximum of two weeks and not exceeding 800 for Lenamet OTC.¹⁹ Tolerance may develop with use, thus limiting the efficacy of H₂-receptor antagonists.²⁰

Cimetidine may incur altered bowel movement, including diarrhoea and constipation, and fatigue, though it is rare.²⁴ Cimetidine, due to anti-androgenic activity, may predispose male patients to unwanted side-effects, such as gynecomastia, which is not present in other H₂-receptor antagonists.^{21,24,25} Furthermore, it is a cytochrome P450 inhibitor, which increases the risk of associated drug-drug interactions.^{21,25} Relative contraindications include cases of QT prolongation, urinary retention, hepatotoxicity and glaucoma.²⁴

Antacids and alginate-based treatments

Antacids may be an alternative or adjunct to PPIs in mild or intermittent cases, but should only be considered for immediate relief.^{16,26} Antacids neutralise acid via buffering systems which further reduces pepsin activity.^{21,26,27} However, antacids only work acutely and for a short duration, thus limiting their efficacy in management.^{20,21} Various antacids can be used throughout the day to help reduce gastric acidity before or after meals depending on their formulations.¹⁹ Although safe, notable side-effects may include diarrhoea (magnesium hydroxide), constipation (aluminium hydroxide), bloating and flatulence.^{26,27} Common combinations of aluminium and magnesium hydroxide may leverage the counteracting gastrointestinal disturbances to prevent altered bowel movements.²⁷ Furthermore, inappropriate use may mask underlying conditions leading to the concern, thus preventing appropriate treatment.²⁶

Alginate-based treatments, such as those combined with antacids, can be considered to reduce post-prandial-mediated refluxate regurgitation¹⁶ due to their ability to form a physical barrier on top of the gastric contents which perturbs the acid pocket and protects mucosa.^{20,26,28} Combinations include: sodium bicarbonate, sodium alginate and calcium carbonate (suspensions such as Gelacid and Gelusil Plus; 10 to 20 mL four times daily); aluminium hydroxide, magnesium hydroxide and simethicone (tablets such as Gelusil-S; 1 to 2 tablets up to eight times per day); and oxethazaine, aluminium hydroxide and magnesium hydroxide (suspensions such as Mucaine; 5 to 10 mL four times daily).¹⁹ Adverse effects may include self-limiting bloating or gastrointestinal distress, with rare hypersensitivity reaction.²⁸

Conclusion

GORD remains a chronic and increasing concern in the community that may reduce the quality of life of individuals. While PPIs are considered the first pharmacotherapeutic option for treatment, rational use is needed to ensure it does not mask potential underlying triggering factors or potentiate medication burden or unnecessary use. Appropriate medication and disease review is needed to ensure continued treatment is justified and works to the benefit of the patient. As a multifactorial disease, management should be considered carefully to ensure that underlying reasons for the occurrence thereof be mitigated, with pharmacotherapy affording support to resolve symptoms and underlying pathophysiological concerns.

Conflict of interest

The author has no conflict of interest to disclose.

ORCID

W Cordier  <https://orcid.org/0000-0002-5744-9285>

References

1. Velagala NR, Velagala VR, Lamture Y. The spectrum of treatment modalities for gastroesophageal reflux disease (GERD): A Narrative Review. *Cureus*. 2022;14(12):e32619. <https://doi.org/10.7759/cureus.32619>.
2. Al-Marhabi A, Hashem A, Zuberi BF, et al. The views of African and Middle Eastern gastro-

- enterologists on the management of mild-to-moderate, non-erosive gastro-esophageal reflux disease (GERD). *Expert Rev Gastroenterol Hepatol*. 2022;16(3):217-33. <https://doi.org/10.1080/17474124.2022.2043744>.
3. Slater BJ, Dirks RC, McKinley SK, et al. SAGES guidelines for the surgical treatment of gastroesophageal reflux (GERD). *Surg Endosc*. 2021;35(9):4903-17. <https://doi.org/10.1007/s00464-021-08625-5>.
 4. Chhabra P, Ingole N. Gastroesophageal reflux disease (GERD): highlighting diagnosis, treatment, and lifestyle changes. *Cureus*. 2022;14(8):e28563. <https://doi.org/10.7759/cureus.28563>.
 5. Wickramasinghe N, Devanarayana NM. Insight into global burden of gastroesophageal reflux disease: Understanding its reach and impact. *World J Gastrointest Pharmacol Ther*. 2025;16(1):97918. <https://doi.org/10.4292/wjgpt.v16.i1.97918>.
 6. Lata T, Trautman J, Townend P, Wilson RB. Current management of gastro-oesophageal reflux disease-treatment costs, safety profile, and effectiveness: a narrative review. *Gastroenterol Rep (Oxf)*. 2023;11:goad008. <https://doi.org/10.1093/gastro/goad008>.
 7. Alon NL, Rodriguez TN, Fass R. Patients presenting with reflux symptoms - whom to test and whom to treat? *Korean J Helicobacter Up Gastrointest Res*. 2025;25(1):7-12. <https://doi.org/10.7704/kjhugr.2025.0005>.
 8. Nirwan JS, Hasan SS, Babar Z-U-D, Conway BR, Ghori MU. Global prevalence and risk factors of gastro-oesophageal reflux disease (GORD): Systematic review with meta-analysis. *Scientific Reports*. 2020;10. <https://doi.org/10.1038/s41598-020-62795-1>.
 9. Li N, Yang WL, Cai MH, et al. Burden of gastroesophageal reflux disease in 204 countries and territories, 1990-2019: a systematic analysis for the Global Burden of disease study 2019. *BMC Public Health*. 2023;23(1):582. <https://doi.org/10.1186/s12889-023-15272-z>.
 10. Tanvir F, Nijjar GS, Aulakh SK, et al. Gastroesophageal reflux disease: New insights and treatment approaches. *Cureus*. 2024;16(8):e67654. <https://doi.org/10.7759/cureus.67654>.
 11. Fuchs KH, Lee AM, Breithaupt W, et al. Pathophysiology of gastroesophageal reflux disease-which factors are important? *Transl Gastroenterol Hepatol*. 2021;6:53. <https://doi.org/10.21037/tgh.2020.02.12>.
 12. Boulton KHA, Dettmar PW. A narrative review of the prevalence of gastroesophageal reflux disease (GERD). *Annals of Esophagus*. 2022;5:7. <https://doi.org/10.21037/aoe-20-80>.
 13. Arguero J, Sifrim D. Pathophysiology of gastro-oesophageal reflux disease: implications for diagnosis and management. *Nat Rev Gastroenterol Hepatol*. 2024;21(4):282-93. <https://doi.org/10.1038/s41575-023-00883-z>.
 14. Frazzoni L, Frazzoni M, De Bortoli N, et al. Application of Lyon Consensus criteria for GORD diagnosis: evaluation of conventional and new impedance-pH parameters. *Gut*. 2022;71(6):1062-7. <https://doi.org/10.1136/gutjnl-2021-325531>.
 15. Kahrilas P, Anastasiou F, Bredenoord AJ, et al. Proton pump inhibitors: Rational use and use-reduction - The Windsor Workshop. *Dig Dis*. 2024;42(3):211-20. <https://doi.org/10.1159/000538399>.
 16. International Pharmaceutical Federation. Management of symptomatic reflux in pharmacy in South Africa International Pharmaceutical Federation, 2024.
 17. Andrawes M, Andrawes W, Das A, Siau K. Proton pump inhibitors (PPIs) - An evidence-based review of indications, efficacy, harms, and deprescribing. *Medicina*. 2025;61(9). <https://doi.org/10.3390/medicina61091569>.
 18. Farrell B, Lass E, Moayyedi P, Ward D, Thompson W. Reduce unnecessary use of proton pump inhibitors. *BMJ*. 2022;379:e069211. <https://doi.org/10.1136/bmj-2021-069211>.
 19. mobiMIMS. mobiMIMS: Electronic MIMS 2025 [cited 2025 14 September].
 20. Philpott L. Heartburn and PPIs: The GORD and bad. *The Australian Journal of Pharmacy*. 2024;105(1245):4.
 21. Padayachee N, Bangalee V, Schellack N. Gastro-oesophageal reflux - An overview. *SAPJ*. 2022;89(5):7.
 22. Brand SJ. Revisiting the fundamentals of gastro-oesophageal reflux disease - a concise review. *SAGP*. 2023;4(1):18-21. <https://doi.org/10.36303/SAGP.0168>.
 23. Yun J. Prescription of gastric acid secretion inhibitors before and after the withdrawal of ranitidine. *Korean J Health Promot*. 2022;22(4):183-93. <https://doi.org/10.15384/kjhp.2022.22.4.183>.
 24. Kaye AD, Turpin DB, Shah S, et al. The pharmacological and clinical roles of antiemetics: a narrative review. *Cureus*. 2025;17(1):e77370. <https://doi.org/10.7759/cureus.77370>.
 25. Schellack N, Schellack G, Meyer JC, et al. Gastro-oesophageal reflux disease: A pharmacist's perspective for 2020. *SAPJ*. 2020;87(3):7.
 26. Daniero JJ. Decision making in the management of laryngopharyngeal reflux disease: antacids, alginates, and the role of diet. *Otolaryngol Clin North Am*. 2025;58(3):519-27. <https://doi.org/10.1016/j.otc.2025.01.007>.
 27. Shetty B, Vishwanath MK. An expert opinion on antacids: A review of its pharmacological properties and therapeutic efficacy. *F1000Research*. 2022;11. <https://doi.org/10.12688/f1000research.124024.1>.
 28. Suyata NSY. Alginate as an efficacious treatment for GERD patients: A literature review. *Scientific Journal*. 2025;1V(2):9.